
PARALLEL TREATMENT OF A MINIMUM EFFLUENT TMP-

NEWSPRTNT WHITEWATER BY AEROBIC MEMBRANE BIOLOGICAL 

TREATMENT AND ULTRAFILTRATION AT 55°C 

by 

CHRISTINA S. F. RAGONA 

B.Sc.E. (Hons.), Queen's University, Kingston, Ontario, 1994 
B.A., Queen's University, Kingston, Ontario, 1995 

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF 
THE REQUIREMENTS FOR THE DEGREE OF 

MASTER OF APPLIED SCIENCE 

in 

THE FACULTY OF GRADUATE STUDIES 

(Department of Civil Engineering) 

We accept this thesis as conforming 
to the required standard 

THE UNIVERSITY OF BRITISH COLUMBIA 

April, 1998 

© Christina Sarah Francesca Ragona, 1998 



In presenting this thesis in partial fulfilment of the requirements for an advanced 
[...]
and the maximum allowable BOD in the effluent (conventional treatment systems should not 

have greater than 600 - 700 mg/L BOD) (Reside, 1994). 

Whitewater management strategies are based on two main principles (Noel et al, 1992): 

where possible, Whitewater should be used to replace fresh water; and water streams must be 

segregated based on water quality (i.e. rich or cloudy Whitewater should be kept separate 

from lean or clear Whitewater). A high degree of Whitewater closure can be achieved by 

replacing fresh water additions by recirculated Whitewater of a suitable quality. The choice of 

which Whitewater streams can be reused is primarily a function of the quality of the 

Whitewater. Water use reduction in mechanical pulp and paper mills is often limited by the 

stringent water qualities perceived as being necessary for certain pieces of critical mill 

equipment, such as paper machine showers (Reside, 1994). 

Simulation models can be used to estimate the degree of water reduction possible for a 

particular mill and the possible locations for water reuse in mechanical pulp and paper mills. 

Jantunen (1993) applied the RAMI dynamic simulation of mass and energy balances to an 

integrated pulp and paper mill and determined that replacement of fresh water with paper 

machine Whitewater in pulp washing and the wood room could reduce fresh water 

consumption from over 20 m3/adt to 6.9 m3/adt. 

27 



Noel et al. (1992) used the PAPMOD steady state simulation package developed by Paprican 

to investigate water use reduction in a Canadian TMP-newsprint mill. For this particular mill, 

they identified four practical changes the mill could implement to limit fresh water 

requirements: i) recirculation of water from the paper machine section (following filtration to 

remove long fibers); ii) improvement of the cleaner circuit to increase fiber recovery from the 

rejects; iii) reuse of screw press Whitewater and other highly contaminated streams as dilution 

for a high consistency streams; and iv) increased use of Whitewater on paper machine showers 

along with the installation of self cleaning shower heads to prevent clogging. 

Potential opportunities for the reduction of fresh water requirements have been investigated 

by a number of authors. Noel et al. (1992) suggested that the fresh water minimization would 

require mill wide control and management of Whitewater inventories - allowing for 

fluctuations in individual chest levels and tank sizing capable of handling exceptional needs 

like paper breaks. Ropponen (1979) concurred that fresh water requirements could be 

minimized by controlling the number of chaotic events like accidental overflows which disrupt 

the water and fiber balance in a mill and by decreasing the volume of water leaving with 

rejects. Reside (1994) identified a number of streams with the potential for fresh water 

replacement within the mill, namely: saveall Whitewater, cloudy/rich Whitewater, paper 

machine rejects, press section Whitewater, vacuum pump seal water, cooling water returns, 

evaporator distillates and dryer vapor. In addition, reduction of the pulp mill purge rate, an 

increase of the consistency of the final pulp press, recovery of heat, paper machine reject 

thickening, and use of clear Whitewater for hoses, cleanup and showers could result in major 

savings in terms of fresh water requirements and as a result, effluent production. 

28 



2.4.2 Pulp Washing 

As was briefly mentioned in the previous section, pulp washing is one means of reducing the 

fresh water requirements of an integrated TMP-newsprint mill. 

Over 90% of the BOD, COD, extractives and trace inorganics (Na, K and Si02) found in 

TMP pulping effluents are derived from the dissolution of cellulosic substances during the 

mechanical defibration process (Breck and Wong, 1983). In a mill where the pulp is not 

washed, these contaminants are carried into the Whitewater system and then distributed 

throughout the mill. Breck and Wong (1983) showed in laboratory experiments, that the 

overall effluent production of a TMP-newsprint mill could be reduced to 10-15 m3/adt when 

pulp washing and pressing was incorporated, with some portion of the press filtrate being 

recycled into the Whitewater system. 

Henzel (1984) demonstrated the removal of 75% of the BOD load in the final effluent by 

washing the pulp prior to paper making in Consolidated's Fort Madison corrugated pulp and 

paper mill. By washing the pulp and removing a high proportion of the contaminants from the 

process with a relatively small volume of water, the volume of mill effluent can be reduced 

allowing for partial closure. 

Wearing et. al. (1985b) examined two pulp washing arrangements (counter current and 

interstage washing) which would remove some contaminants from the pulp without increasing 

the final effluent volume and compared the mass and energy balances with a fully operational 

29 



integrated mill, using the GEMS dynamic simulator. It was found that the washing of pulp 

with recycled filtrate decreased the dissolution of wood components - that is, contaminants 

were more likely to remain bound to the fiber when washed with filtrate rather than fresh 

water. In a countercurrent washing arrangement, where fresh water is added at the paper 

machine, this may result in redissolution of contaminants in the paper machine section. 

In addition, it was determined that an integrated TMP-newsprint mill instituting interstage 

washing could reduce effluent volume from 10 m3/adt to 1.7 m3/adt, as compared to 3.7 

m3/adt for a mill using a countercurrent Whitewater arrangement, with pulp washing following 

the secondary refiner. However, interstage washing requires substantially higher capital costs 

and mill modification. Most mills have already instituted some degree of countercurrent 

flows, and pulp washing could be amalgamated with latency removal (Wearing et al, 1985b). 

2.4.3 Mechanical Vapor Recompression (MVR) Evaporation 

The most successful technology used for mill closure to date is mechanical vapor 

recompression (MVR) evaporation. This technology is currently employed in the two zero 

effluent mills in Canada, and is described in detail in section 2.1. 

2.4.4 Physical Chemical Treatment 

Lagace et al. (1993, 1996) examined the possibility of treating a low flow integrated TMP-

newsprint Whitewater using a lime addition and clarification in an attempt to improve the 

quality of the Whitewater for recycle into the mill. This was proposed as a low cost alternative 

30 



for Whitewater treatment, eliminating the need for expensive, maintenance-intensive 

equipment and high operating costs. 

A Whitewater was prepared to mimic a mill using 15 m3 fresh water/adt by combining 80% 

TMP cleaner rejects with 10% contaminated condensates from heat recovery and 10% chip 

wash water. Lagace et al. (1993) found that they could remove 91% of extractives, 24% of 

the TOC, 43%> of the color and 36% or the turbidity with an optimal dosage of 800 mg/L 

KH 2P0 4 , 200 mg/L MgO and 1000 mg/L CaO. The addition of lime, however, resulted in 

increased dissolved concentrations of calcium and phosphate (628% and 1300% respectively). 

This may limit the reuse potential for this Whitewater as the scaling potential would be 

significant. 

In a second paper published by Lagace at al. (1996), they cited the optimal dose of chemicals 

to be 500 mg/L KH 2P0 4 , 300 mg/L MgO and 1000 mg/L CaO for removal of over 90% of 

the extractives and 60% of the color from Whitewater. Again, the hardness of the treated 

effluent was very high, and the dissolved solids increased by 50%. They proposed a 

Whitewater treatment scheme for recycle to include a physical-chemical treatment step 

followed by biological treatment step to remove smaller organic contaminants and then an ion 

exchange step to remove sodium from the effluent. This would suggest that physical-chemical 

treatment alone would be insufficient for treatment of Whitewater for recycle to the mill, but it 

may provide an inexpensive option for removal of some contaminants. 

31 



2.4.5 Aerobic Biological Treatment 

Conventional aerobic biological treatment or secondary treatment for pulp and paper mill 

effluents usually consists of an aerated lagoon, activated sludge treatment system (AST), or a 

sequencing batch reactor (SBR). The treatment process includes a primary treatment step, 

where the wastewater is settled in a primary clarification tank, an aerobic biological treatment 

step and a secondary clarifier where the biomass is settled from the treated effluent. 

Secondary biological treatment is the current "end-of-pipe" technology used to reduce organic 

material, suspended solids and toxic constituent concentrations to within effluent limitation 

guidelines. 

The installation of secondary treatment systems for TMP-newsprint effluents was a result of 

the implementation of strict discharge limitations and guidelines promulgated to protect 

aquatic ecosystems. TMP-newsprint effluents have low pH (4.6 - 6.1), low alkalinity, low 

acidity and high concentrations of organic materials, dissolved and colloidal solids and toxic 

extractives such as resin acids, that are not removed by primary treatment alone (Thurley, 

1983; Huster et al, 1991). TMP Whitewaters are toxic to fish, and anaerobic treatment alone 

is insufficient to completely detoxify these effluents (Lo et al, 1994). 

Thurley (1983), Servizi and Gordon (1986), Liver et al. (1993) and Lo et al. (1994) have 

published results from activated sludge (AST) pilot scale and mill scale plants treating TMP 

and CTMP effluents. Earlier studies (Thurley, 1983; Servizi and Gordon, 1986) suggested 

that long retention times (5-7 days) were required to remove sufficient levels of BOD 5 and to 

detoxify effluents, but more recent studies (Liver et al, 1993a; Lo et al, 1994) have shown 

that shorter retention times (8-24 hours) will remove up to 96% of the BOD 5 and 100% of the 

32 



influent resin acids can be removed from the influent stream. Degradation of organic 

components follows first order kinetics (Lo et al, 1994) and requires careful control of 

biological parameters such as F/M ratio, sludge age and loading rate to optimize removal and 

prevent sludge bulking (Liver et al, 1993). 

Conventional aerobic systems are relatively simple to operate and are capable of treating TMP 

effluent sufficiently for discharge into the environment under current legislation. However, 

aerobic biological treatment requires high capital (large storage tanks, and control equipment) 

and operational (nutrient addition, cooling, pH neutralization, aeration, sludge disposal) costs 

and is susceptible to system upsets. Drastic changes in effluent composition, as a result of a 

spill or break can disrupt aerobic biological systems and may result in incomplete treatment or 

"toxicity breakthrough" (Roy-Arcand et al, 1996). At temperatures greater than 40 °C, 

problems with biomass decay and sludge settling can also occur (Johnson, 1995; Liu et al, 

1993a). 

Roy-Arcand et al. (1996) investigated the use of ozonation in conjunction with an aerobic 

biological system to treat high strength TMP wastewaters. They examined the pretreatment 

of the high strength components of the wastewater stream (e.g. wood room and chip wash 

wastewaters) with ozone prior to biological treatment and found an improved removal of 

contaminants. 

Johnson and Hall (1995) examined the treatment of a simulated, low effluent, integrated 

TMP-newsprint Whitewater with a sequencing batch reactor at temperatures of 20, 30, 40, 45 

and 50 °C. They reported removal of COD from 76-65%, removal of dissolved and colloidal 

33 



solids (32-25%) and high removal of fatty (92-95%) and resin acids (99 - 100%) below 40 °C. 

Above 40 °C, fatty acid removal was 95-96% but removal of all other contaminants 

significantly decreased. The lowered contaminant removal efficiencies were observed 

concurrent to lower reactor biomass concentrations and reduced substrate utilization rates and 

growth yields. 

2.4.6 Recycle of Secondary Effluent 

Wearing (1992) suggested that one option for mill closure is the reuse of secondary treated 

effluent (possibly following a tertiary polishing step) in mill operations. A number of North 

American pulp and paper operations reuse treated sewage or treated mill wastewater mixed 

with treated linerboard effluent as the mill water source (Dorica et al, 1996). 

Dorica et al. (1996) examined a TMP-newsprint wastewater treated by a full scale primary 

treatment system (including coagulation and flocculation) followed by a pilot scale air 

activated sludge system, for reuse within a mill. The treatment system was capable of 

removing 95% of the influent BOD 5, 91% of the COD, 94% of the total suspended solids 

(TSS), 87%> of the color and 99% of the resin and fatty acids. Even with high treatment 

efficiencies, the concentrations of COD, TSS and color in the treated effluent were still 80-

120%) higher than the surface water used in the mill. Concentrations of certain metals and 

ionic species - aluminum, calcium, silicate, chloride and sulfate - were also slightly higher in 

the treated effluent. Mixing of the treated effluent with surface water in various proportions 

also yielded interesting results. Residual ionic species in higher concentrations in the treated 

effluent responded in a straight line dilution, but a synergistic removal (9-30%) was observed 

34 



with COD, potassium, aluminum, iron and manganese. With this information, they attempted 

some steady state modeling of replacement of the mill fresh water supply with a mixture of a 

1:1 fresh watentreated effluent and found that the expected steady state concentrations of 

most contaminants would be in the range presently encountered in pulp and paper operations. 

2.4.7 Anaerobic Biological Treatment 

Anaerobic biological treatment is similar to aerobic biological treatment, in that it may consist 

of primary clarification followed by a biological (in this case anaerobic) step and, often, 

secondary clarification. Anaerobic biological treatment has a number of advantages over 

aerobic biological treatment (Jurgensen et al, 1985) including reduced capital and operational 

costs, an ability to treat high strength wastes and methane production to offset power costs. 

Anaerobic systems can tolerate higher organic loading rates than aerobic systems as they are 

not limited by oxygen transfer (Ince et al, 1993). 

Anaerobic treatment has seen some application as an internal "kidney" to purge contaminants 

from closed cycle waste paper mills (Huster et al, 1991; Barascud et al, 1992, 1993; Habets 

et al, 1996). Huster et al. (1991) discussed the idea of an installation of an anaerobic 

treatment step into the Whitewater circuit of a plant processing waste paper to prevent the 

build up of impurities in the water circuit and deposits on the product. Barascud et al. (1992) 

built a lab scale upflow anaerobic sludge blanket (UASB) to treat Whitewater from a recycled 

paper mill and were able to remove 75% of the COD from the high strength wastewater 

(10,000 mg/L) stream. A pilot scale application of this same technology was only able to 

remove (64 - 42%) of the influent COD, but resulted in reduced cationic demand and 

35 



improved sheet forming characteristics and strength properties of the paper when used in 

paper forming experiments. 

Habets et al. (1996) documented the installation of a pilot scale treatment system with an 

aerobic "polishing" step to removed dissolved and colloidal solids, volatile fatty acids, 

secondary stickies and anionic trash at the Zulpich Papier recycled paper mill in Cologne, 

Germany. The anaerobic stage was able to degrade carbohydrates, VFA's and sulphates to 

produce methane and hydrogen sulphide for low energy consumption and a low biomass 